PREPARED FOR
CITY OF BOULDER

General Planning
Information

OCTOBER 2011

WUMP VOLUME 2 ({}}) MWH.

BUILDING A BETTER WORLD




VolumeTwo

City of Boulder
General Planning Information

October 2011

FINAL

@ mwH.

BUILDING A BETTER WORLD



City of Boulder General Planning Information — Volume 2 (Final October 2011) Page i

Acknowledgements

City Council

Susan Osborne — Mayor

Ken Wilson — Deputy Mayor
Suzy Ageton

Matt Appelbaum (former Mayor)
KC Becker

Macon Cowles

Crystal Gray

George Karakehian

Lisa Morzel

Water Resources Advisory Board (WRAB)
William DeOreo — Chair

Susan lott

Charles Howe

Kate Ryan

Vicki Scharnhorst

City of Boulder Staff

Jane S. Brautigam, City Manager

Maureen F. Rait, Executive Director of Public Works
[...]
Boulder Reservoir to Boulder Creek to deliver CBT water to downstream farmers and to carry CBT water
for Boulder to exchange for additional water diversions at the municipal system intakes in the upper
Boulder Creek basin.

The Betasso surge chamber, having a 60,000-gallon capacity, was built in the 1950s on the Lakewood
Pipeline portion of the Boulder City Pipeline near Orodell. Two chambers dissipated the energy that
developed in the water as it flowed 3,000 feet down the mountain. Unfortunately, the surge chamber

City of Boulder General Planning Information — Volume 2 (Final October 2011) Page 2-11



_

caused air to become entrained in the water, which then caused sediment and contaminants to remain
suspended in the water and increased its turbidity.

Public sentiment against the negative effects of rapid growth dates back more than 50 years to the
formation of PLAN-Boulder in 1959. Its primary purpose was to slow and direct growth in Boulder in order
to preserve the college town's special qualities.

The topic of metering came up again and found less opposition. A $4 million bond issue was proposed;
$700,000 of that money would be used for the construction of meter pits near 7,500 Boulder households
(prior to the election, the City Manager was accused of faking the need to conserve water by asking for
summer restrictions for lawn watering). The bond issue passed. By 1962, 865 meters had been installed,
and by 1965, the City was completely metered.

In 1959, the City of Boulder and the Public Service Company signed a new agreement giving the City the
right to use some of Public Service’s water in Barker Reservoir, but the City could still only use Barker
water indirectly through exchange for more water at Lakewood Reservoir. This changed with the
construction of the Betasso treatment plant, which began in 1963. In 1964, the Betasso surge chamber
was abandoned when the new Betasso treatment plant was put into service. A new agreement between
the City and Public Service Company enabled the City to begin directly using Barker Reservoir water by
delivery through new piping from the Boulder Canyon Hydro powerhouse to Betasso Water Treatment
Plant. Barker Reservoir water traveled through a penstock to the hydro plant then crossed Boulder Creek
in a 20-inch pipe and terminated at Betasso's pressure-reducing chamber.

An additional agreement between the City and Public Service Company was signed in 1968 that allowed
for storage of 4,000-acre feet of City water. Eventually, the City gained the right to store 8000 acre feet of
City water. Boulder purchased additional CBT Project water beginning in 1964 to increase the amount of
water available at Barker Reservoir by exchange. Devil's Thumb Reservoir (formerly called Shanahan
Reservoir) was completed during this period with a 5-million gallon capacity. The 2-million gallon
Gunbarrel Reservoir was also constructed.

In 1966, six northern Colorado communities (Boulder, Estes Park, Fort Collins, Loveland, Greeley, and
Longmont) began discussions on the possibility of increasing their water supplies with the formation of a
municipal subdistrict under the Northern Colorado Water Conservancy District. In 1969, the "Six Cities"
group developed the Windy Gap Project, which would use the facilities of the CBT Project to carry water
supplies eastward across the mountains and take advantage of the unused capacity of the CBT system.
In 1979, the Colorado Supreme Court approved a conditional decree issued by the Water Court for
48,000 acre feet of Western Slope water to be divided by the six communities, of which Boulder received
8,000 acre feet. Construction of Windy Gap facilities began in 1981 and the project was dedicated during
the summer of 1985.

Fluoridation of Boulder water was on the November 1969 ballot. Fluoridation had been defeated three
times before, but in 1970, after weeks of discussion and argument, Boulder approved fluoridation.

In 1968 a bond issue passed providing $3 million to build Boulder's second treatment plant, the Boulder
Reservoir WTF, east of Boulder Reservoir on 63rd Street. The plant was in operation by 1971 with a
capacity to treat 8-mg of water per day during the summer months, April through October. Betasso
doubled its capacity to a nominal 50 mgd in 1976 with a $2.4 million expansion. Water delivered to
Boulder Reservoir from the CBT and Windy Gap Projects can be treated at the Boulder Reservoir
Treatment Plant or exchanged to the City’s municipal intakes on upper Boulder Creek for treatment at

City of Boulder General Planning Information — Volume 2 (Final October 2011) Page 2-12



_

Betasso. Betasso also treats most of the water derived from the City’s native Boulder Creek water rights,
but some Farmers Ditch water can be delivered to Boulder Reservoir plant.

In the early 1980s, the City began to develop plans for hydroelectric plants that would generate electricity
using the high pressures developed within the City’s source water and treated water systems. Renewable
energy generation by the City began when the Maxwell Hydro Plant began operating in 1985. In 1984,
the City negotiated a power sales agreement with PSCo for three proposed hydroelectric projects on the
City’s raw water transmission pipelines—Betasso, Lakewood and Silver Lake Hydros. During 1986 and
1987, Kohler, Orodell, Sunshine and Betasso hydroelectric facilities were completed. The Silver Lake
Hydro was completed in 1998, and the Lakewood Hydro went into operation in June 2004. Xcel Energy
purchases the hydroelectric power.

2.2 Water System History Update (Since 2000)

A recent major event that impacts the City’s entire water utility was the drought of 2002, the most severe
single drought year in three hundred years. The drought resulted in mandatory water use restrictions in
the City that caused water use to drop by 20 percent. Water use, discussed in further detail in Section 5
has not returned to historical levels. In 2008, the City fully implemented a water budget rate structure,
where each user is assigned an amount of water they are expected to use based on water needs. Water
rates per 1,000 gallons drastically increase once a customer’s actual water usage exceeds the water
budget. The water budget rate structure could potentially result in additional water conservation as users
adjust their water use.

An AWWA QualServe™ Report of Peer Review” which reviewed the City’s entire Utilities Division was
published in 2008. This report presented strengths and opportunities for improvement for every aspect of
the utility from Human Resources and leadership to customer service and water treatment. As with the
other studies, the recommendations are covered in Volume 5.

Since 2000 the Utilities Division attempted to coordinate their activities to a greater extent, considering
outage scenarios in terms of how the entire water system would be affected:

e One major source water system not available
e One WTF out of service
o One treated water transmission pipe out of service

2.2.1 Source Water
The following source water and water planning studies have been completed since 2000:

o Water Conservation Futures Study

e Drought Plan

o Watershed Dams Evaluation

o Lakewood Pipeline evaluations

e Barker Facility assessments

e Middle Boulder Creek Water Source Management Work Plan
e Boulder Reservoir Watershed Management Resource and Information Guide
e Source Water Impact Assessment

¢ Instream Flow Studies

o Water Conservation Plan

¢ Climate Change Consequences for Boulder's Water Supply

City of Boulder General Planning Information — Volume 2 (Final October 2011) Page 2-13



_

Relevant conclusions from these studies are discussed in detail in Volume 4, SWMP.

There is extensive source water system history information included in Volume 4, SWMP. Major changes
in the source water system since 2000 include:

o Barker Reservoir and the Boulder Canyon Hydro Project facilities were purchased from PSCo in
2001. Work to repair segments of the Barker Gravity Line has been ongoing since the purchase.

e In 2004, the Lakewood Pipeline reconstruction was completed and the new pipeline went into
service along with Lakewood Hydro.

e Environmental and planning work has continued with NCWCD and other participants for the
proposed Carter Lake Pipeline, for C-BT and Windy Gap water supplies from Carter Lake to
Boulder Reservoir WTF. NCWCD is currently considering alignment alternatives for the project.

e In 2009, a new 30-inch pipeline was installed to replace the Betasso Penstock. The existing
Betasso Penstock was re-plumbed to become the Orodell Pipeline/Penstock, and the existing
Orodell Pipeline/Penstock was re-plumbed to become the discharge line to allow excess raw
water to flow back to Boulder Creek instead of entering Betasso WTF during capacity tests or
run-of-river operations for Lakewood and Betasso Hydros. .

e In 2009, the City worked with the Town of Nederland regarding upgrades to their wastewater
treatment facility to improve the City’s source water quality.

2.2.2 Water Treatment Facilities
Since 2000, several studies have been completed including. Relevant conclusions from the following

studies are discussed in Volume 5, TWMP Update:

e Boulder Reservoir WTF Predesign Report (2003), including an evaluation of mid-term and long-
term improvements for the facility.

o Boulder Reservoir WTF Source Water Quality Planning Study (Phase | Study) (2003)

o Betasso WTF Facility Improvement Plan (2005)

¢ Integrated Evaluation of the Boulder Reservoir WTF Source Water Protection and Treatment
Improvements (Integrated Study) (2007).

Improvements to the water treatment plants since the 2000 TWMP are described below.

2221 Improvements at Betasso WTF
Improvements to the existing solids handling facilities and the settling basins were completed in 2001.

Near-term improvements were made to the Betasso WTF in 2007, including modifications to the residuals
handling facilities to better accommodate contract dewatering, upgrades to the south lagoon, installation
of a pump diffusion flash mixer and improvements to the carbon dioxide and polyaluminum chloride
systems.

Fast Maint by iGlobalCare preventive maintenance computer program was used extensively for the first
time during 2008 at Betasso.

An inspection of the Betasso WTF clearwell exterior paint in 2010 indicated that although the finish coat
was oxidized and some of the coating was spalling, the underlying rust inhibitor coat was in good shape
and no corrosion was evident. Therefore, the re-painting anticipated for 2010 can be delayed for an
indefinite time period and City staff will continue to monitor the paint condition.

City of Boulder General Planning Information — Volume 2 (Final October 2011) Page 2-14



_

2.2.2.2 Improvements at Boulder Reservoir WTF
During 2001, the chlorine gas disinfection system at the Boulder Reservoir WTF was replaced with a

mixed oxidant (MIOX) system. In 2009 this system was replaced with a sodium hypochlorite system.

Near-term Improvements completed in 2005 increased the capacity of the plant from 8 to 16 MGD.
Improvements included installation of two flocculation dissolved air flotation (DAF) trains within the
existing flocculation/clarifier building; new residuals lagoons for dewatering the solids removed in the
treatment process, installation of baffles within the existing treated water reservoir to improve chlorine
contact time; the addition of two new high service pumps inside the existing filter building to pump water
from the treatment plant into the distribution system.

In order to reduce the turbidity and concentration of manganese in the plant influent, the City modified the
Boulder Reservoir Intake Structure in 2005 by raising the elevation ten feet from the bottom of the
reservoir.

Boulder Reservoir WTF Mid-Term Improvements are ongong as of 2011 and include the addition of a
third flocculation/DAF train for redundancy, addition of a fourth raw water pump for the reservoir source
pump station (also for redundancy), addition of pretreatment carbon dioxide pH adjustment system, new
flow monitoring, increased SCADA signal capacity, and improved operational flexibility with yard piping
changes. These improvements will secure a firm capacity of 16 MGD for the WTF.

223 Treated Water Distribution System

The City systematically conducts distribution system rehabilitation. Although the City has been using a
point system to prioritize pipes for replacement since 2002, between 2007 and 2009, the analysis became
more rigorous. The City considers the following types of information for prioritizing pipes for replacement:
age, material, break history, type of break, diameter, system pressure and soil type. This information is
used in a statistical model based on the Weibull function. The City has adopted a goal of keeping annual
breaks below 120, to stay within the range of “below average” breaks for municipalities in the region,
based on AWWA benchmarking of utility performance.

The City has been upgrading the Boulder Canyon and Sunshine Transmission system carrying water
from Betasso into the City since 2000. In order to take the Sunshine Canyon pipeline out of service to
make changes to the Sunshine Hydro, upgrades were required to the Boulder Canyon Pipeline. A bypass
pressure reduction valve station was added outside the Orodell Hydro Station to allow more water past
the hydraulic restriction at Orodell and the Fourmile Valve House was abandoned.

A Report on Chautauqua, Kohler, and Maxwell Reservoirs was completed in 2002. As a result, Kohler
Reservoir was relined in 2003 to effectively reduce leakage.

In 2003, the water utility formed a water distribution system quality group to find ways to improve, or
maintain, the water quality in the distribution system as the treated water was passed from the treatment
plants to the customers.

A program was developed in 2004 to remove the existing zone isolation valves from the distribution
system. The purpose of the project was to prevent the accidental mixing of different pressure zones. This
program has been ongoing.

City of Boulder General Planning Information — Volume 2 (Final October 2011) Page 2-15



_

In 2005 a static mixer was installed as part of the Booton' Tank Water Quality Enhancements Project.
Also installed were sampling lines in the tank that sample at various depths and remote monitoring of
some water quality parameters. Control valves were installed to provide surge protection and remote
control of opening and closing the tank inlet line.

Work on the Unidirectional Flushing Program began in 2007 with MACTECH and then Merrick. MWH Soft
took over development of Boulder's UDF design which was completed in 2009.

The City has been evaluating the feasibility of using Sunshine Reservoir as a temporary storage facility
for use during Sunshine Hydro Capacity Tests since 2007.

An “all pipes” distribution system model, based on Infowater software, was calibrated by City staff in
2008. The model was calibrated so that all the modeled tank levels in the system matched to within 10
percent of monitored levels for a selected 24-hour period during the peak demand month. After calibration
was completed, a long time period model run was made to locate the oldest water in the system to
comply with the Stage 2 Disinfectants and Disinfection Byproducts Rule.

Zone 1 Transmission System Improvements were needed to be able to supply more water to the system
from the Boulder Reservoir WTF. The improvements include a new 24-inch diameter pipeline from the
Boulder Reservoir WTF to the Iris Pump Station, which was completed in 2005. Upgrades to the Iris and
Cherryvale Pump Stations were completed in 2010 to move 12.6 mgd from Zone 1 into Zone 2. A sister
station was added at the Iris location and pumps, motors and the electrical system were replaced at
Cherryvale. Water quality monitoring equipment was added at both pump stations.

The TWMP (2000) identified two problems in pressure Zone 2. There is an area of very high pressures in